Modelo 812BD

LIJADORA ORBITAL

No. | Parts No. Description Q'ty
23 7729C-23 Bearing Plate 2
24 7729C-24 Cylinder 1
25 7729C-25 O-Ring [5.7*1.7] 1
26 7729C-26 Roll Pin [3*5] 1
27 7729C-27 Rotor 1
28 7729C-28 Vane Spring 4
29 7729C-29 Vane 4
30 7729C-30 Side Plate 2
31 7729C-31 Key [4*19] 1
32 7729C-32 Exhaust Tube 1
33 7729C-33 Rotor Shaft 1
35 7729C-35 Hex Bolt [M5*25] 1
37 7729C-37 Fillister [M5*15] 4
42 7729C-42 Snap Ring [R26] 1
43 7729C-43 Flat Ring 1
44 7729C-44 Dust Seal 1
45 7729C-45 Bearing [6000UU] 2
46 7729C-46 Shoe Beaing Case 1
48 7729C-48 Clip Weight 2
49 7729C-49 Fillister [M5*10] 4
97 = 50 7729C-50 Spring Washer [S4] 4
| 51 7729C-51 Spring Washer [S10] 1
22 52 7729C-52 Thrust Washer 1
53 7729C-53 Flat Head [M5*10] 1
a3 3 54 7729C-54 Packing 1
| Padsizo el 56_|_7729C-56 | FrontKnod 1
o4 ey S5 57 | 7729C-57 | Nut[3/8" *24UN] 1
35— 17— +—50 60 7729C-60 Fillister [M4*8] 2
1'?&%‘5% 78— — 61 7729C-61 Vacuum Hose 1
7 (I 62 7729C-62 Dust Bag 1
=.-=P“ —93 63 7729C-63 Spring Washer [S5] 4
: 64 7729C-64 Flat Ring 1
67 7729C-67 Washer 4
69 7729C-69 Support 4
71 7729C-71 Flat Head [M4*8] 6
72 7729C-72 Nut [M4 4
73 7729C-73 Thrust Washer [M4] 4
74 7729C-74 Flat Head [M4*8] 4
PARTS LIST _ _ 75 7729C-75 Fastener [M4*0.7] 4
No.| Parts No. Description Q'ty 76 7729C-76 Set Bolt [M4*4] 1
1 7729C-01 Lever 1 77 7729C-77 Spring Washer [S4] 4
2 7729C-02 Valve Seat 1 78 7729C-78 Fillister [M4*12] 4
3 7729C-03 O-Ring [8.8*2] 2 80 7729C-80 Long Hook 1
4 7729C-04 Wave Washer 1 81 7729C-81 Cover 1
5 7729C-05 O-Ring [3.7*1.7] 1 82 7729C-82 Body Gasket 1
6 7729C-06 Valve 1 83 7729C-83 Base Plate 1
7 7729C-07 Spring 1 84 7729C-84 Bracket 1
8 7729C-08 Roll Pin [3*20] 1 85 7729C-85 Head Bolt [M4*12] 3
9 7729C-09 Body 1 86 7729C-86 Skirt 1
10 7729C-10 Pin [3.2*19] 1 87 7729C-87 Skirt Liner 2
11 7729C-11 Snap Ring [S10] 2 88 7729C-88 Skirt Clamper 4
12 7729C-12 Wave Washer 1 89 7729C-89 Skirt Felt 1
13 7729C-13 O-Ring [6.7%1.75] 1 90 7729C-90 Clip 2
14 7729C-14 Regulator 1 91 7729C-91 Shoe 1
15 7729C-15 Requlator Lever 1 92 7729C-92C [ Velcro Pad [4+3+4] 1
16 7729C-16 Fillister [M4*6] 1 7729C-92S | Stick Pad [4+3+4] 1
17 7729C-17 Wing Bolt 1 93 7729C-93C | Velcro Pad [5+5] 1
18 7729C-18 Body Cover 1 7729C-93S Stick Pad [5+5] 1
19 7729C-19 Nipple 1 94 7729C-94 L-Dalancer 1
20 7729C-20 Flat Head [M5*10] 1 95 7729C-95 Spring Washer [S5] 4
21 7729C-21 U-Balancer 1 96 7729C-96 Fillister [M5*15] 4
22 7729C-22 Bearing [620127] 2 97 7729C-97 Collar 1

ST-7729C(S)-P-0412A-FY

Pol. Ind. Eitua n®52 Pab.5A - 48240 Berriz (Bizkaia)

AIR ALDE |

Telf.:946 236 010 | Fax.:946 236 011 | airtalde@airtalde.es | www.airtalde.es




